X I ——TILF

2% st X

MODEL
AP0 S350 Ff T o A

SRV35V
| SRV35VX

IN="F") X}
PARTS LIST

AN

28 030 &5
7= tas
Jp

@2 VARZRIERNEH

)
J

A TH T36 B EBRMNEAE2 — 9 — 37 B4 (771) 18810 2\

® OB I § T018-01 FHHEREAMKBATENEHRFR T2—3 20184 (43) 41606 oy P—— N [

WAt & % T018-01 FKHERMBAIMSUBHIFEFINRER , T2—3 0184 (43) 4160¢Y -2

W B ¥ AT T9% WFHEREHRAFAFHA3 92 0-1 70236 (54) 0681 i 2
EEEEF TH0-01 EEEEETHHBEFE 2K 1 -1 0245 (53) 0885 iy A
FHOBEEERR TM- HEBEBEREMGEHEN2 6 1 7 0258 (23) 1329
EHEEF T8 EHEREHH®R/ FENIN4L96—6 720262(93)4888-2693 - .
Bt R OE ¥R TI9-21 EME RBBHEKNZUE 1 8 3 272 (68) 3119 ' -
HAE &/ T32 oK B E= 8 EHd— o R 21 — 10 T0286 (22) 5324 .\ -
R EHRHA T30 KB XEHFEITHILL 8 2 8 0292 (41) 3751~2 SRV35V

HENERMR T246 MmN EBEEARTHRMKBD4 1 9 T0462 (45) 6581

B M W R A T424 B OEE KWL 5 — 3 — 16 0543 (64) 9454

i B E 3 AT T409-38  (LELUEEEEREEAIETARIERTR 5 4 3 —3 80552 (75) 61723

OB S+S T501-62 BERBEPEHAABELMT 30— 1 0583 (93) 0041

X BR E ¥ Pt T566 KR EEETEHT 2 3 — 1 — 14 0726 (54) 1621

VAMSEEREH®R T790 FIEEMILTEAFE 1T H23—18 0899 (73) 2325

oW OE O AT T840-03 HEEALETGAGREIRT TRIR3I20—2 0952 (98) 0741

0401~0010—0000- I S

MAMETORA AGRIC MACHINERY CO, LTD.

<>




*& R OH O
1) BREXOFEI., FEORHKES « 2— FNO. &4 - HE
TRV E T,

(2) AXHoOERRIZTHITE A,

(3 HESRILTCOoOMERREHERBE T T,
mhRmXBzotBEUSEFERA LT T L. HEETEREE
DEREICEY T,

4) BEBCRIPREXSZRBLETo . ERCEEXBENET,

(6) ABEFHICLIOZDRIRTER, CLUIFEEABHVET
ODTREFSLEAOLAEXE 7,

¢ NOTICE ( Request for Customers)

(1) In placing an order for parts, be sure to specify
the index number in this list, code number name
of items and the number of parts.

{2) Return of ordered goods cannot be accepted.

(3) Be sure to use the standard parts listed herein
as repair parts.
Use of other marketed or similar goods often causes
a deterioration of performance and an earlier damage.

(4) Since orders for parts rush in during the demand
season, earlier order are recommended.

(5) As in some cases forms and dimensions may be
different owing to remodelling or modifications,
order 'parts upon noting the model number.

N

H /4

CONTENTS

e R SECTION NAME PAGE
S5 97 58 X g7 2 o A SRR 3.0 S e N . 00000000 mm0amannannnnad ieee 903
TRANSMISSION GROUP
R & 2 SR T T KBGO S S BEEaS s e 4~5
TRANSMISSION GROUP
E 9 YR8 o 78 A e . ISP . SO BB, 8. .. 000009m000300030000060 50400 6~7
TRANSMISSION GROUP
NI R - T PP PPPROPPRY 8~9
TRANSMISSION GROUP
D AV N . S RO U PUPTRUPPPRTPPPOPINt 10~11
CHANGE LEVER GROUP
S £ = $7 0 e [ [P/EAmponnnnnnnannannoss000050505656555086505080009000000AAIABAONGAAAEEERES 12~13
CHASSIS « PULLEY GROUP
2% S [ MfE5]/Emoo00amoaopoonpaanapooanoancaanogsass: B LT L L PR TP TP P R PP PP PPPP PP IRPRRPPPRRPRS 14~17

HANDLE GROUP

B e B s 18~21
ROTARY COVER GROUP

B B S - 22~25
ROTARY COVER GROUP

5] ) EApocaaooaaonseanaaaanaanananaaoam000c000006990083000000000000085003A00NABRIRERO0ARAOARAaRBBAAROGN-« o 26~27
WHEEL GROUP

El o) Fonaacocaonanan=0aa3008:000000800005000900500800000005000 86680080 AEOARABRIAAIAAIIIAAABSIAEES 26~27
REAR WHEEL GROUP

S = R 1 28~29
DRUM ROTOR GROUP

== = U P 28~29

ACCESSORY PARTS GROUP

S OXFFe KTLOD -4 =B (VIGVX)  rrovroerrorrmnieriiieeiiiiensnnenenenne 30~31
CROSS BLADE SHAFT:DRUM ROTOR GROUP .




A.

PSS XIvra Bk
TRANSMISSION GROUP

P X3wvrariE

A. TRANSMISSION GROUP
R4%ES| oa—FNO. R S % 15E & =
NO. CODE NO. PARTS NAME UNIT REMARKS
( 1
A—01 [ M81-2201-000 |TRANSMISSON ASS'Y PSR I9va¥ Ty¥ V35 | 148 | A17~44,B1~45,C1~25,D1~31)
A—02 | MB1-0106—000  COUNTER MISSON ASS'Y HYYR Iyva¥y Ty¥ V4 148 | A6
A-03 | M81-2202—000 | TRANSMISSON ASS'Y FoYR IyVaY Tov 14
A— 1 | MB1-0111-010 |CASE, counter R HOVR r—X . R 1
A— 2 | MB1-0111-000 CASE, counter L HOVER F—-A L 1
A— 3 | 9BT-0701-603 | Bolt, M7x16 Ak M7X16 9
A— 4 | 9SW-0700-003 | SPRING WASHER, #Z7 SRYHE F7 11
A— 5 | 9NT-0700-003 |NUT, M7 Fo b M7 11
A— 6 | MB1-0112-000 |BOLT XA b 2
A— 7 | 9SW-0800-003 | SPRING WASHER, &8 SXYHR Z8 3
A— 8 | 9BT-0802-003 |BOLT, M8X20 Kb M8x20 3
A— 9 | MB1—0211-000 | SHAFT, input =¥l a2 V7 1
A-10 | 9BB—6303-001 |BALL BEARING #6303-RS |*—& ~7)~7 #6303-RS| 2
A-11 | 9RC—0500-340 |ROLLER CHAIN,endless a-5 #:» 5/8 34L 1
e 212 M81-0242-000 | 14T SPROCKET 14T =x7my b 1
A—13 | MB1-0228-000 | SEAL WASHER Y- Tyvx 1
A—-14 | 9SW-0800—003 |SPRING WASHER, &8 SRYHE P8 1
A—15 | 9BT-0801—-603 |BOLT, M8x16 Ak M8X16 1
A—16 | MB1-0229-000 | SEAL CAP DS T 1
A-17 | M81-2112-000 |MISSION CASE R Iovavsy-2 R 1 V35VX
A-17 | M81-0128-000 |MISSION CASE R Iyvary-x R 1 | A~38~43 | V35V
A-18 | M81-0129-000 |MISSION CASE L Iovarr—=2 L 1 ” V3sVv
A-18 | M81-2113-000 |MISSION CASE L $ovavs—= L 1 V35VX
A—20 | M60—0116—000 |PLUG, oiling Fu vty 1
A—21 | 9BT-1001-203 |BOLT, M10x12 Hrk M10x12 1
A—22 | MB1-0124-000 | PACKING, oildrain sMamy SyFy
A—23 | 9BT-0701-600 | BOLT, M7x16 Ak M7X16 22
A-24 | 9SW-0700-000 | SPRING WASHER, &7 SxYHF BT 22
A—25 | 9NT-0700-000 |NUT, M7 Fs b+ M7 22
_mA—26 | 9BT-0801-603 | BOLT, M8x16 b M8X16 1
. .—27 | 9SW-0800—003 | SPRING WASHER, &8 SRyt Z8 1
A—28 | 9NT-0800-003 |NUT, M8 +o b M8 1
A—29 | M81-0125-000 | RETAINER, side clutch wire | ¥4 F/7»F v4¥—v4 1
A—30 | 9BT-0702-003 | BOLT, M7x20 A M7x20 2
A—31 | 9SW-0700-003 | SPRING WASHER, &7 SXYHA BT 2
A—32 | O9NT-0700-003 | NUT, M7 Fo b M7 2
A—33 | M81-0126—000 | HOLDER,edge Poay vl AV 1
A—-34 | 9BT-0702-003 | BOLT M7x20 Ak M7X20 4
A—35 | 9SW-0700—003 | SPRING WASHER, &7 SFYHR ST 4
A—36 | ONT-0700-003 | NUT, M7 Fo b M7 4
A-37 | M40-3711-040 | MARK, edge holder yoay va 3 Py 1
A-38 | MB1-0222-000 SHAFT, clutch fork R 259F 72— Y*7F R 1
A—39 | M81—0223-000 | SHAFT,clutch fork L 2595 7+—7 V+7F L 1
A—40 | M81-0240-000 | FORK, side clutch YA VI59F Tr—7 2
A—41 | 90R-1200-001 | O—RING oV 2
A—42 | 908-1218-0500 | OIL SEAL AN T—N 2
A—43 | 9TP-0402-2000 | TAPER PIN  4x22 F-Er 4X22 2
A—44 | R16-1404-000 MARK, division DT e— 1

—3—



B.

FPZX3vea R
TRANSMISSION GROUP

FPSoX3va ik

B. TRANSMISSION GROUP
RAEES| 22— FNO. 5 B % [Tas P
NO. CODE NO. PARTS NAME UNIT REMARKS
B— 1 | M81-0243-000 |SHAFT,main YaV 1
B— 2 | M81-0244-000 |GEAR 22T ¥y 227 1
B- 3 | 108-0220-000 |GEAR,change 15T | #=>y *¥ 15T 1
B— 4 | M58-0224-000 |WASHER,main shaft Yavs YHE 1
B— 5 | MB1-0245-000 |GEAR 27T F¥r— 27T 1
B- 6 | 9BB—-6203-000 | BALL BEARING K-n XTYr7 #6203 1
B— 7 | 9BB-6204—000 |BALL BEARING K—n X7V #6204 1
B— 8 | 9RS—2200-005 |SNAP RING.S-22 RF»7 Y7 §-22 1
B— 9 | 9RR-4000-005 |SNAP RING R-40 ZF 7 Y R—40 1
B—-10 | 9RP-4700-005 |SNAP RING R-47 2Fy7 Vs R—4T 1
B-11 | 90S—1740-0802 |OIL SEAL A4n - SC—17408 1
B-12 | 90S-3547—0702 !OIL SEAL A4n v~ SC-35477 1
B—13 | MB1-0232-000 |SHAFT 2 2 1
( .. B-14 | MB1-0233-000 |GEAR 14-44-25 #FY  14-44-25 1
8—15 | M81-0234-000 |COLLAR #5— 62L 1
B—16 | M23-0258-001 |WASHER,back shaft Ry U FHE 3
B-17 | M07-0313—001 |PACKING, shifter rod Y78 myb 3y A,xy 7
B-18 | 9NB-1620-132 |NEEDLE BEARING =—Fn TV 2
B—19 | 9SW-1000-000 |SPRING WASHER,M10 SEYAHF M10 6
B-20 | 9NT-1000-010 |NUT,M10 F» b M10 4
B—-21 | M81-0214-000 | SHAFT,3rd R 1
B—22 | MB1-0215-000 |GEAR, shaft 3rd '3 v xv 1
B—23 | MB1-0216-000 | COLLAR, shaft 3rd 3 97 h5- 1
B—24 | M07-0221-001 |WASHER, B ¥H% B 1
B—25 | M07-0238-000 |PACKING,calor shaft HI—vx7b Iy Ay 3
B—26 | 9NB-2226-132 |NEEDLE BEARING =—tr 7Yz 2
B—27 | 9BT-1002-010 |BOLT,M10X20L A+ M10X20L 2
B—28 | 9FW-1000—000 |PLAIN WASHER, Z10 esYHEx F10 2
' B—29 | MB1-0218-000 | GEAR,main SHAFT vl F¥ 1
'—30 | M81-0219-000 | SHAFT, axle 24 2
B—31 | MB1-0220-000 |SLEEVE =) -7 2
. B-32 | MB1-0221-000 |SPRING,side clutch PAVIT»F ENL 2
B—33 | M07-0232-000 |COLLAR Y—n FVIT K- 2
B-34 | M62—0212-000 | SHAFT ,midle FHhY2 1
B—35 | 9SB-1250-000 |STEEL BALL 5732 AF—n K-r 5,32 48
B—36 | 9BB—6007-000 | BALL BEARING #6007 K- RFY¥7 #6007 2
B—37 | 90S-3562-1914 |OIL SEAL #An - QLFY-35621319 | 2
B—38 | 9RR-6200—015 | SNAP RING R-62 2AFy7 )»¥ R—62 2
B—39 | M81-0226-000 |CIR-CLIP WR-358 ¥-21)»7 WR—358 2
B—40 | MB1-0227-000 |CIR-CLIP AR-41.5S ¥—2)»7 AR-41.58 2
B—41 | M81-0235-000 | SHAFT, back YA 1
B—42 | MB1-0236-000 |GEAR, 14-23-29 #v 14-23-29 1
B-43 | M81-0237-000 |COLLAR, 33L #5— 33L 1
B—-44 ; T12-0124—000 |WASHER, back shaft Ry YT YR 1
B—45 | 9RS-1600—005 | SNAP RING S-16 2F»7 Y27 S—-16 1




C.

PSR yra MR

TRANSMISSION GROUP

23

P x3va Bk

C. TRANSMISSION GROUP
RuES| 22— FNO. 0 e 7z %fg % =
NO. CODE NO. PARTS NAME UNIT REMARKS
C- 1 | M81-2211-000 SHAFT, change—tilling aXvy ~rJ7 V7 1
C- 2 | M81-0247-000 |GEAR 26T F¥— 267 1
C— 4 | M81-0248-000 |GEAR 14-23 F¥r— 14-23 1
C— 7 | 9BB-6203-000 |BALL BEARING #6203 | #-» ~7Y>7 #6203 2
C— 8 | 9RS-2200-005 |SNAP RING,S-22 2Fy7 Y/ S-22 2
C— 9 | 9RR-4000-015 | SNAP RING,R—40 ZFy7 Y7 R—40 2
C-10 | 9SC—4000-500 | SEAL CAP YN FayT 2
C-11 | M58-0236-000 SHAFT ,middle—tilling aAYY FaVhry VI 1
C-12 | MB1-2212-000 |GEAR,middle—tilling aAYy Falhy Fr 1
C-13 | M58-0238-000 |COLLARmiddle shaft—tilling | 3AV> FaVh¥ 7 H7- 1
_C-14 |M13-0227-001 |WASHER,back Sy 239 FHE 1
U-15 | M52—-0248—000 | WASHER, 12(imside)—copper | }V Tv¥+ 1295 3
C-16 | 9NB-2024-172 |NEEDLE BEARING =—tr RFYrr 2
C-17 | 9SW-1200-000 | SPRING WASHER, Z12 SR AR Fi12 2
C-18 | 9NT-1200-010 |NUT, M12 Fy b M12 2
C-19 | M81-2114-000 SHAFT, tilling oV 1 V35VX
C-19 | M81-0239-000 | SHAFT, tilling 25 aAAYYs 25 1 V35V
C—-20 | M58-0240-000 | COLLAR, tilling shaft aXYVT - 1
C-21 | 9BB-6006-000 | BALL BEARING #6006 Hen TV $6006 2 V35V
C-21 | 9BB-6205-002 | BALL BEARING #6205 2RS | &-n ~7Y>7 #6205 2RS| 2 V35VX
C-22 9RR-5500-015 SNAP RING R—55 2Fy7 ) R-55 2 V35V
C-22 9RR~5200-015 SNAP RING R—-52 ZFy7 Y R-52 2 V35VX
C .2 3 90S-3055-1710 | ©IL SEAL WD-305517 AAn v=n WD-305517 2
C-24 | 9RC-0500-480 | CHAIN, roller 5/8x48 n-3~ Fz-r 5/8x48 1 |=rFugEh
C-25 | M52-0246-000 SPRING, tilling chain Fxy ) o% 1




PR3 v a8
TRANSMISSION GROUP

D.

PZX3 v a B8R

D: TRANSMISSION GROUP
REES| 2 FNO. i il % | S
NO. CODE NO. PARTS NAME UNIT REMARKS
D-1 M58-0311-000 ROD, shifter—low speed FAVZ Vv7AR-—uayb 1|
D- 2 | M81-0311-000 | FORK, shifter L VY7E-75—2 L 1 ‘
D- 3 | MO7—0313-001 | PASKING, shifter rod vT7E-—my b RyFy 2
D~ 4 | MD7-0314-000 | SPRING, shifter rod v7R—my b AR 1
D- 5 | 9SB-2500-000 | STEEL BALL 5,16 AF-N K- 5/16 1
D- 6 | 9ST-0302-003 | SPLIT PIN #@3X204 7Yy #3204 1
D- 7 | 9SW-1000-000 | SPRING WASHER, &10 SARFHE F10 2
D— 8 | 9NT-1000-010 | NUT,M10 F» b M10 2
D- 9 | MB1-0312-000 | ROD, shifter (H) v7g-my b H 1
D-10 | MB1-0313-000 | FORK,shifter (H) Y72-7+—-2 H 1 ]
D-11 | M07-0313-001 | PACKING, shifter rod | ¥7E-m b AL 4 2
D-12 | MD7-0314-000 @ SPRING, shifter Y7E-my b AR 1
D-13 | 9SB-2500-000 | STEEL BALL 5/6 AF—n K-A 5/16 1
D-14 | 9SW~1000-000 | SPRING WASHER, @10 SERYHEX F10 2
J-15 | 9NT-1000-010 | NUT,M10 F» b MI10 2
D-16 | 9ST-0302-003 SPLIT PIN @3x20¢ 7YYy #3X204 1
D-17 M81-0314-000 ARM, shifter—running Joay Y7E=F A 1
D-18 | 90R-1200-001 | O-RING 0Y»7 P-12 1
D-19 | M58-0316-000 | ROD, shifter—tilling aXVY YTR-HE b 1
D-20 M58 0317-000 FORK, shifter—tilling aFvy VYIR-Tx—7 1
D-21 M07-0313-001 PACKING . shifter rod YTR—my b RyFy 2
D-22 M07-0314—001 SPRING , shifter rod vZE—ay b FTIR 1
D-23 | 9SB—2500-000 STEEL BALL 516 AF - K- 5/16 1
D-24 | 9ST-0302-003 | SPLIT PIN £3x204 DYy @#3x202 1
D-25 | 9SW-1000-000 | SPRING WASHER Z10 SRYHE F10 2
D-26 | 9NT-1000-010 | NUT, M10 F» b M10 2
D-27 | M81-0315-000 | ARM, shifter—tilling aFyray vy E—- T—A 1
D-28 | 90R-1200-001 |O-RING P-12 0Yv7 P-12 1
|

—-29 | M54-0223-000 | CAP,seald YN FyyT 1
D—-30 | 9CR-0501-003 | SCREW,M5x10 FX IRy M5X10 1
D-31 | M07-0314-010 | SPRING, B shifter rod Y7 s-m, b Fveik B 3




E.

FrroLnA—RE
CHANGE LEVER GROUP

FxrLAi—-%

2 CHANGE LEVER GROUP
EHES| - FNO. # i % P =
NO. CODE NO. PARTS NAME UNIT REMARKS
E-1 M81-2303—-001 LEVER, change 1?:7-‘/’ vos— 1
E- 2 124-0831-000 GRIP 7N 7 1
E- 3 |9BT-0601-073 BOLT, hexagonal headless ]u,ﬁi TFUE Kb 1
E- 4 | ONT-0600-003 |NUT, M6 S8 57 |5, M6 1
E- 5 MB81-0917-000 MARK, change FLry =-7 | 1
E- 6 | MB1-0920-000 |LEVER, safety ToEy voio l 1
E- 7 |103-0913-000 SPRING, shifter rod 27N 1
E- 8 9BT—-0502-503 BOLT M5X25 Kb M5X25 ‘ 1
E- 9 INT—-0500-003 NUT, M5 +v b M5 | 2
E-10 | MB81-0921-000 |MARK, safety lever TrEY VvR-vy <-7 l 1
E-11 M58-0917-001 GUIDE PLATE, tilling I-VrArVF TrFA4sy |1
E-12 | MB1-2224-000 MARK , change rotary B—-%Y FLry <-7 1
E-13 9CD-0601-603 SCREW, M6X16 +5a%xy M6X16 2
E-14 9SW~0600-003 SPRING WASHER, Z6 RAFHA L6 2
E-15 INT-0600-003 NUT , M6 +v b M6 2
E-16 | M81-0924-000 LEVER, changing rotary a—2gY) FzrILoi- 1
E-17 | R14-0911-000 | SPRING, lever push Fryy i FRok 1
E-18 9CR—0600-813 SCREW, M6 X8 pZRa2 XY M6X8 1
E-20 9SB-3000—-000 STEEL BALL 3.8 AF-—N K- 3/8 1
E-21 |9SW-0800-023 WASHER, & 8 ~YXFHX ZF8 Nk 1
Inner tooth
E-22 | MB1-0625-001 | RETAINER,handle A KL YFIA S 1
E-23 | 98T-0802-003 | BOLT, M8X20 Kk M8X20 3
E—-24 | 9SW-0800-003 | SPRING WASHER, &8 RREHX F8 3
E-25 | 9NT-0800-003 | NUT, M8 F» b M8 3
E-26 | MB1-0628-000 MARK, sefety lever set FEY Lty b =7 1




B = T— ) BE

S =« 7= 1) BBfR

CHASSIS-PULLEY GROUP F. CHASSIS-PULLEY GROUP
REEE| 7 —dNO b = 22 SRR e B
NO. | CODE NO. | . PARTS NAME UNIT] . REMARKS
F— 1 | M81-2295-000 FRAME, engine R zvyy 7v-4 R 1
F— 2 | MB1-2294-000 FRAME , engine L TryYy T7v—4u L 1
F— 3 | MB1-0412-000 | COLLAR, frame TJv—n HT- 2
F- 4 | M58-0412-000 COLLAR, engine base TyYry MY EL Hh5- 6
F- 5 | 9BT-1010-503 | BOLT, M10x105 HKrh M10x105 3
F- 6 | 9SW-1000-003 | SPRING WASHER, 210 SEFHE F10 5
F- 7 | 9NT-1000-003 | NUT,M10 F» b+ M10 5
F- 8 | 9BT-1006-503 | BOLT ,M10X65 Arh M10X65 2
‘ 1
F-10 | M81-2299-000 PULLEY , engine rvyry F-0)- 1
LA LA
F-11 | 9VA-0440-003 V—BELT,sa—¢$#? Vb S— 44 2
__F-12 | M40-3852-000 | PULLEY,main koE TV - 1
" "F-13 | 9BT-0801-603 | BOLT,M8x16 Frh M8X16 1
F-14 | 9KY-0503-500 | KEY 5X5X35 *- 5X5X35 1
F-15 M81-2301-000 STAY, belt cover A b PR RT - 1
F-16 | 9BT-0801-603 | BOLT,M8x16 Krh M8X16 2
F—-17 | 9Sw-0800-003 | SPRING WASHER, g8 |- 2¥#* g8 2
F-18 | M81-0814-002 | BELT COVER, insiue N H- U TA R 1
F—19 | 9SW-0700-003 | SPRING WASHER, &7 RAFAX BT 2
F-20 | 9NT-0700-003 | NUT,M7 Fv b M7 2
F—-21 | 9FW-0800-003 | PLAIN WASHER, &8 es¥HR Z8 1
F-22 | 9SW—0800-003 | SPRING WASHER, &8 SRFHX L8 1
F-23 | 9BT-0801-603 | BOLT,M8x16 Kb M8X16 1
F-24 M81-0815-001 BELT COVER, out side N b ot — 1
F-25 | M81-2309-000 MRAK, belt cover V35VX Nuhppimw—-z7 V35VX 1 V35VX
F—25 | M81-2302—-001 MARK, belt cover V35 SN HSN—=—2 V35V 1 vV3sV
_ F-26 | T12-0968-000 | MARK, hand coation 5 Fav4 <=2 1
»—27 | M26-0833-000 | KNOB 7 1
F-28 M81-0830-000 CAP, belt cover R hpoi— TR 1
F-29 | M81-0831-000 MARK, belt cover cap NN hHRI— TR =~T 1
F-30 | 9CD-0601-013 | SCREW, M6x12 <AYS ARy M6X12 3
F-31 | 9FW—0600—002 | FINISH WASHER,M6 T4=y¥a Us¥r M6 3
F-32 | M81-0846—-000 | ARM, tension Frvay T—a 1
F-33 | M81-0847-000 | PIPE 17x8 2347 17X8 1
F-34 | 9BB—6001-002 |BALL BEARING #6001-2RS Fv~<7V>7 #6001 2RS 2
F_35 | M66-0824-000 | ROLLER, tension A-W | 7¥¥a¥ a8 A-W 1
F-36 | 9RS-1200-005 | SNAP RING. S—12 AFy7 Yy S—12 1
F-37 9BT-1204-513 BOLT M12x45L P.15 vk M12%X45L P.1.5 1
F-38 | CBEG-0020-950 | ENGINE,GM180LN-357 | =¥~ GM180LN-357 1
F-39 | 9BT—0804-003 | BOLT M8x40 Arh M8X40 4
F-40 | 9FW-0800-003 | PLAIN WASHER, &8 eSYHE Z8 6
F-41 9SW-0800-003 SPRING WASHER, &8 SARFHE F8 4
F-42 | oNT-0800-003 | NUT, M8 Fv b M8 4

—12—




G N2 RILEBER
" HANDLE GROUP

N FIVBAER
" HANDLE GROUP

Riks| - FNO. i % = O
NO. CODE NO. PARTS NAME UNIT REMARKS
G-01 | M80-6020-001 HANDLE ASSY V4V Sy FAT vy V4V 1 | G-1~a7
G- 1 |M81-2213-000 | SUPPORT, handle PR 1
G- 2 | 9BT-1212-503 BOLT, M12X125 Kb M12X125 1
G- 3 | 9SW-1200-003 SPRING WASHER, #12 | ~3¥#* Z12 1
G- 4 | 9NT-1200-003 NUT, M12 F b M1 2 1
G- 5 | 9RS-4200-015 SNAP RING GG 2F v 7Yy S-42 1
G-02 | M81-0603-000 HANDLE with plate A~y Fn(Fr— M E) 1
G- 6 | M81-2214-001 HANDLE v 1
G- 7 | M81-2215-000 MARK, adjusting handle A ENVF 3 TR, <—7 1
G- 8 | M81-0619-000 MARK, main clutch Ya 79T =—7 1

oG- 9 | M81-0613-004 | WIRE, adjusting lendleup down| o5 9 #'F s V&4 74 ¥— 1
G-10 | M40-0422-000 PIN, fixing handle S~y aF4 vy 1
G-11 | M40-0429-000 SPRING, fixing pin aF4 Iy AR 1
G-12 | E11-2223-001 LEVER ASS'Y, chutch 7T 9F viS- Tov 1
G-03 | M81-0604-000 COVER, ASS’Y, handle | ~» Fr o= Ty 1
G-13 | M81-2231-000 COVER, handle L 1
G-14 | M81-0636-000 | MARK,MAMETORA 70 |=<+t3 <=—27 70 1
G-15 | M81-2298-002 MAME PLATE,main Va AN 1 V35V
G-15 | M81-2308-000 MARK, main VA 1 V35VX
G-16 | M86-0717-000 | MARK, safety operation | 7r+> ¥¥29 <—7 1
G-17 | M81-2230-000 MARK, R handle cover Ny PR Hot— =—z7 R 1
G-18 | M81-2229-000 MARK, L handle cover Y P pi— w—z L 1
G-19 | M40-4414-001 MARK, safetyjudgment Saval =—7 1
G-20 | M83-0618-000 | MARK, adjusting nandle | ~vkn HA Ny =—7 1
G-21 | 9BK-0601-063 BOLT,M6X10 with s-pwasher & 533 % &na b M6X10 2
G-04 | MB1-0605-001 LEVER ASS'Y, tension |[F>¥¥s>y vi— Tov 1
G-22 | M81-2222-000 | LEVER, tension Fovar Uoim 1
G-23 | 124-0831-000 GRIP 7 97 1
G-24 | 103-1012-000 PLAIN WASHER, &8 ESYHE  F18XF105X16 L
G-25 | 9ST-0201-503 SPLIT PIN, gZ2x15¢£ ey goxise !

G-26 | M81-2223-001 MARK, lever operation Lok =G == 1
G-27 | M81-0819-001 | WIRE, tension Frvay U4¥— 1
G-28 | 106-0496-000 SPRING, tension Fyvay byoiy stR 1
G-29 | 9NT-0600-003 | NUT Fv b 1
G-30 | 9NP-0600-043 | NUT, nylon F4ar Foh 1
G-31 | M81-1011-000 | WIRE, side clutch FANY 27 9F T4Y¥— 2
G-32 | M08-1016-000 PIN, LS5T AT E 2
G-33 | 98T-0151-603 | SPLIT PIN, g15x16¢ | 7V ¥> Z15%X16L 2

- G-34 | E23-1158-001 LEVER, ASS’Y combination| ax¢ v-i— Ty¥ 1
G-35 | E13-1158-001 LEVER, ASS’Y clutch 25 9F Voi— Tyv 1
G-36 | M83-1013-000 | MARK, side clutch YAV 299F =—7 2

G-37 | M40-4312-000 | WIRE, throttle zay b T4¥— 1
G-38 | 9CV-1500-001 BELT, convex ANy A b 2
G-05 | M81-5600-020 LEVER,ASS’Y,}?ad,Ellsting FaoFa vkl Us— Ty 1
G-39 | M81-2217-000 | LEVER, adjust}ilggdlz_:ii FaYF s vl Lo 1
G-40 | 124-0831-000 GRIP,10(red) 102957 (T#) 1
G-41| T12-0413-000 PIN, ptain hed LEIT AT EY 3
G-42 | 9RP-0600-003 | RIN,R RE> 3




N2 FILBEGR
" HANDLE GROUP

N FIILBB&R
" HANDLE GROUP

RL&Y a2— FNO.- 0 Ee) % é{ﬁ;ﬁ 5 =
NO. CODE NO. PARTS NAME UNIT REMARKS
G-43 | M81-2218-000 | SPRING ATV 1
G-44 | M81-2216-000 |PIN, fixing handle s FAITLEY 1
G-45| M81-2221-001 | BOLT, Kb 1
G-46 | 9NL-1000-013 | CAPNUT vy 2%y b 2
G-47 | M81-2220-001 |WASHER VA% 1

7:(;,@/»/%5@2
%,,_,70%@, F )

A~ /\}Fu-%{%hi

fy§) 237046 2
23//000
237200 &

A oe 3000

3T




A—%UHh/x—BFK
ROTARY COVER GROUP

55

— 18—

A—4%YH/N—B&

ROTARY COVER GROUP

B E R 2 — FNO. i it 4 élﬁéi WO
NO. CODE NO. PARTS NAME UNIT REMARKS
H-01 | M40-5500-210 ROTARY COVER ASSY | w—z1 poie Tov 148 Lk
H- 1 | M40-5511-000 BEAM v—a 1

H- 2 | 9BT-0805-503 BOLT,M8X55 Arh M8X55 1

H- 3 | 9BT-0805-003 BOLT,M8x%50 Kbk M8%50 1

H- 4 | 9SW-0800-003 SPRING WASHER, @8 | ~<*¥#% g8 2

H- 5 | 9NT-0800-003 NUT, M8 Fv b M8 2

H- 6 | 9FW-0800-003 PLAIN WASHER, &8 LIYHE F8 2

H- 7 | M40-5513-000 STAY AF— 1

H- 8 | 9BT-0802-003 BOLT ,M8x20 Kk M8X20 2

H- 9 | 9S%W-0900-003 SPRING WASHER, g8 | ~<#¥#%x Z8 2

H-10 | 9NT-0800-003 NUT, M8 Fv b M8 2

H-02 | M40-5500-020 CENTER COVER ASS'Y | ®vg— #Hi— Tov 14 [H12~H-17
H-11 | M40-5512-000 CENTER COVER iy E— Hoi— 1

H-12 | M40-5514-000 RUBBER, A flap Araa A 1

H-13 | M07-0813-000 | WASHER T—)—FYL FHE 2

H-14 | 9BK-0601-653 BOLT,M6x16 with p-spring | ¥ F-kv* Kr b M6X16 2

H-15 | 9BT-0801-603 BOLT, M8X1 6 Krk M8X16 8

H-16 | 9SW-0800-003 SPRING WASHER, g8 | ~#¥#% &8 8 i
H-17 | 9NC-0800-063 CAP NUT,Ms8 77mty b M8 8

H-04 | M40-5500-230 | ROTARY COVER ASS'Y,D-R| =—#) #-*— D-R7»y¥ |1#4 :|-H~18~H—31
H-03 | M40-5500-220 COVER, rotary,D-Rwithmark s —%1) #-— D-R(=2f)| 1 #

H-18 | ¥48-3552—000 COVER, rotary D-R n—2%1) #Hs— D-R 1

H-19 | M81-0549-000 MARK, step caution TYEL Fa—q <=—7 1

H-20 | M40-0518-000 MARK, belt cover ~_uh Bl =T 1

H-21 | M40-3558-000 | RUBBER, flap D-R svza D-R 1

H-22 | M40-3560-000 PLATE,D gvaa ¥z D b 1

H-23 | 9BT-0601-603 BOLT,M6x16 Kk M6X16 1

H-24 | 9SW-0600-003 SPRING WASHER, 66 | ~*#¥7% 6¢ 2

H-25 | 9CD-0601-503 SCREW, M6x15 H+5a%y M6X15 1

H-26 | 9NT-0600-003 NUT, M6 Fv b M6 1

H-27 | 9BT-0601-403 BOLT,M6x1 4 b M6X14 4

H-30 | 9NF-0600-003 FLANGE NUT, M6 75y Fv b M6 ‘4 |- M)
H-31 | 9BK-0601-463 BOLT,M6x14 with p-spring | & 554 % Hab M6x14 3

H-06 | M40-5500-250 | ROTARY COVER ASS’YD-L| =—#Y) # D-L Ts¥ 1 4 ]_H_33~H74 .
H-05 | M40-5500-240 COVER, rotary D-L u—41) A3~ D-L(=-24) | 1 4

with mark




A—-4%UHh/sx—B&R
ROTARY COVER GROUP

O—4Yh/x—BE
ROTARY COVER GROUP

R 22— FNO. b il # HETE L
NO. CODE NO. PARTS NAME UNIT REMARKS
\‘

H-33 | MIUT3553=006— | COVER, rotary D-L a—zy ws— D-LEE| 1

H-34 M48-0431-000 MARK, handring dram FSAMNYTYHA =—27 1

H-35 | M63-0221-001 MARK, triangle Frhy =—7 1

H-36 | M81-2297—001 | MARK,model HEE =—2 1

H-37 | M40-3559-000 | RUBBER, flap D-L sv=a D-L 1

H-38 | M40-3560-000 PLATE, retaining rubberD | 2v=a #A¥x D 1

H-39 | 9BT-0601-603 BOLT,M6xX16 Kk M6X16 1

H-40 | 9SW-0600-003 SPRING WASHER &6 | ~<#¥#% £6 2

H-41 | 9CD-0601-403 SCREW,M6x 1 4 ¥y5axy Méex 14 1

H-42 | 9NT-0600-003 NUT, M6 F» b+ M6 1

H-43 | 9FK-0601-403 BOLT,with p-spring M6x14| ©-kv% &b M6X14| 3

H-44 9BT-0601-403 BOLT ,M6x14 Kk M6X14 4

H-45 | 9SW-0600-003 SPRING WASHER, g6 | <*¥#x £6 4

H-46 | 9FW-0600-003 PLAIN WASHER, &6 eIV HE Z6 4
~ H—47 | 9NT-0600-003 | NUT,M6 >, b M6 4

H-07 | M40-5500-070 ROTARY COVER ASS’Y,E-R| v—4Y #%-— E—-R 7,¥| 14 H-48~H-53

H-48 | M40-4501-000 COVER, rotary E-R u—2%1) #-5— E—-R 1
H-50 | M40-3561-000 RUBBER, flap E-R svosa E-R 1
H-51 | M40-3560-000 PLATE, retaining rubber D | #v=a #¥x D v
H-52 | 9BT-0601-603 BOLT, M6X16 Kb M6X16 o
H-53 | 9SW-0600-003 SPRING WASHER, Z6 | ~*¥7* g6 2~
H-08 | M40-5500-080 ROTARY COVER ASS’Y,E-L| m—%V) #-<— E-L 7, | 1# |H-54~H-58
H-54 | M40-4502-000 COVER,rotary E-L n—%Yy i~ E—L 1
H-55 | M40-3562-000 RUBBER, flap E-L 2 =s E—L 1
H-56 | M40-3560-000 PLATE, retaining rubber D| #vT4 #¥x D 1
H-57 | 9BT-0601-603 BOLT,M6x16 Kb M6X16 2
H—58 | 9SW-0600-003 SPRING WASHER, &6 SEF¥HE 6 2

(8om FH- 'ff Loz

33 AR tp it d 2 L
. |

o #o6 o000 L

#6o§ R

—21—



O—-9yHN—BR
ROTARY COVER GROUP

a—49Yh/x—-B&k

ROTARY COVER GROUP

- el g ity + o= A lr
PRT AN i o - =y

Rigy| 22— FNO. £ i % L W OB

NO. CODE NO. PARTS NAME UNIT REMARKS
\

I- 1 [[M40-3556-000 BAR,. adjust. TYr AL S— 1

I- 2 [ 9BT-0805-003 BOLT,M8x50 Ank M8xX50 1

I- 3 | 9NT-0800-003 NUT, M8 Fv b M8 1

I- 4 | 9SW-0800-003 SPRING WASHER, #8 | ~*¥#* &8 1

I- 5 {M40-3515-000 | STAY, adjust TYrAb AT 4

I- 6 | 9BT-0801~-603 BOLT,M8x16 ®rh M8X16 4

I- 7| 9SW-0800-003 SPRING WASHER, #8 | ~“*¥#% &8 4

I- 8 | 9NC-0800-063 CAPNUT, M8 77m Fy b M8 4

I- 9 {M40-3557-000 ARM, adjust TIrRAb T—a 2

I-10 %Ii%—_—%%_ z-ggg WASHER, clamp A 757 Tvvr A 1

I-11 0-3518-000 WASHER, clamp B 75v7 Tyvr B 1

I-12 | M40-3519-000 BOLT, clamp adjust TOvRE 7IvT HEnrb 1

I-02 | M40-5500-270 SIDE COVER ASS’Y L | vzs5v L Tov 14

I-01 | M40-5500-260 | SIDE COVER, L with mark| ¥7-%¥ L(=—2£f) 148 } [~13~1-34

I-13 | M40-4503-000 SIDE COVER,L vz L 1

I-14 | T12-0967-000 MARK, safety ToEy baPY =—7 1

I-15| M81-2227-000 MARK, line L 54v =—7 L 1

I-16 | M81-2236-001 METAL, fixing L aFAh*rs L 1

I1-17 | MB1-2237-001 METAL, fixing L aF4nrs L 1

I1-18 | M81-2245-000 SPRING ATY I 1

I1-19 | 9NP-0800-042 NUT, nylon M8 F4uar Fv b M8 1

1-20 | M81-2238-000 METAL, fixing aFA NS 1

I-21| M81-2240-000 METAL, fixing L aFAnrs L 1

[-22| M81-2241-000 SUPORT, A-L K-+ A—L 1

I-23 | M81-2244-000 SUPORT, B—L ¥#—p B-L 1

1-24| M81-2246-000 PLATE, rubber A~L za7v—t A-L 1

I-25| M81-2248-000 PLATE, rubber B—L Ta7v—F B—L 1

I-26| 9BT-0601-603 BOLT,M6x%16 KAk M6X16 1

I-27| 9BT-0601-203 BOLT,M6x1 2 Kk M6x12 3

I -28| 9BT-0601-003 BOLT,M6x10 Krbk M6X10 1

I -29| 9SW-0600-003 SPRING WASHER g6 | ~<*¥#% g6 5

I -30| 9NC-0600-063 CAPNUT, M6 77ut b M6 5

I -31| 9BT-0601-403 BOLT,M6x14 Knh M6X%14 2

I -32| 9FW-0600-003 PLAIN WASHER #£6 eov¥Hik £6 2

I -33| 9SW-0600-003 SPRING WASHER #6 | -~<xv#x £6 2

I -34| 9NT-0600-003 NUT, M6 Fv b M6 2

I -04| M40-5500-290 SIDE COVER ASS'Y,R| v7»¥ R Tu¥ 1 ﬁl]—l%5~1-56

I -03| M40-5500-280 SIDE COVER,Rwithmark| Y7~ R(=—7ff) 14




O—49yh,x—BK
" ROTARY COVER GROUP

A—4%YUH/N—BERK

" ROTARY COVER GROUP

gy | 39— FNO. i i % aie W E
NO. CODE NO. PARTS NAME UNIT REMARKS
I- 35| M40-4504-000 | SIDE COVER,R v R 1
I- 36 | M40-2228-000 | MARK, line R 54v =—7 R 1
I- 37| T12-0967-000 | MARK, safety Ty vauY w—27 1
I- 38 | M40-2235-001 | METAL, line R aF4n+Z/ R 1
I- 39 | M81-2250-001 | METAL COMP, line R aF4nrs R avs 1
I-40 | M81-2245-000 | SPRING ES AP 1
I- 41| 9NP-0800-042 | NUT, nylon M8 F4ar Fuk M8 1
I-42| M81-2238-000 |METAL, fixing aF4nrs 1
1-43| M81-2239-000 | METAL, fixing R arF4nrs R 1
I-44| M81-2242-000 | SUPORT,A-R ¥H—+ A—R 1
I-45 M81-2243-000 | SUPORT, B—R ¥#—+ B—R 1
I-46 | M81-2247-000 | PLATE, rubber A—R Ta7v—+ A-R 1
I—-47| M81-2249-000 | PLATE, rubber B—R Ta7v—F B—R 1
I-48| 9BT-0601-603 | BOLT, M6X16 Anb M6X16 1
I-49| 9BT-0601-203 | BOLT, M6x12 Arb M6X12 3
I-50| 9BT-0601-003 | BOLT, M6X10 Krb M6X10 1
I-51| 9SW-0600-003 | SPRING WASHER g6 | ~<#¥#% g6 5
I1-52| 9NC-0600-063 | CAPNUT, M6 778% 5+ M6 5
I-53| 9BT-0601-403 |[BOLT, Mé6x14 Arb M6X1 4 2
I-54| 9FW-0600-003 |PLAIN WASHER g6 eIVHE F6 2
I1-55| 9SW-0600-003 | SPRING WASHER &6 | -<#¥#% g6 2
2

I-56

9NT-0600-003

NUT, M6

Fv b M6




J.

K.

EEM R
WHEEL GROUP

REAR

REAR WHEEL GROUP

J FHRBAR
" WHEEL GROUP
RtE5| 22— FNO. 4 i 2 i S
NO. CODE NO. PARTS NAME UNIT REMARKS
J— 1 | MB1-1117-000 TUBE, wheel FA-N Fa—-7 |2 l
J- M81-1116—000 PIN axle Yxvs ¥r(vav) | 2
J— 3 | 9RP-1023-003 R-PIN, 10 REY 10 2
%3
J— 4 | M81-1103-8 TIRE ASS'Y 350-7 R | #4+¥ 3.50-7 7>~ R 1
J- 5 1\481—1104—&04%52‘3 TIRE ASS'Y 350-7 L |44+% 350-7 7»¥ L 1
J— 6 | M26-1111-000 PIN axle vevs v 2
J— 7 | 9RP-1023-003 R-PIN, 10 REY 10 2
K Rk
' REAR WHEEL GROUP
RHi%5| 23— FNO. il a“u % L W '
NO. CODE NO. PARTS NAME UNIT REMARKS
K-01 | M81-1101-002 | REAR WHEEL DOUBLE ASSY| 2¥=7 ¥V~ T»¥ 146 | K1~4
K- 1 | M81-2115-000 | SHAFT, wheel 2v:9 ¥)»y U7 1
K- 2 | M81-2116-000 | WHEEL T2k Val)¥ 2
K- 3 | 9FW-1600--003 PLAIN WASHER,M16 eS¥Hx M16 2
K- 4 | 9ST-0403-003 SPLIT PIN, Z4x30¢£ TYEY Fax304 2
K- 5 | M23-0619-001 LEVER, fitting B vAvH Lsio B 2
K- 6 9BT-1203-003 Frh 12X304 1

BOLT, 12X30£




L.

M.

FoLO0-%5—-B3&
DRUM ROTOR GROUP

IR SR 1%
ACCESSORY PARTS GROUP

-

FSALaO—%—B9&

= DRUM ROTOR GROUP

Ry | 29— FNO. i i % N W
NO. CODE NO. PARTS NAME UNIT REMARKS
L-01 | M40-5300-020 DRUM ROTOR ASS’YMRV 2 FFam—-%- MRV2 7ov 14 | 02~03

L-02 | M40-5300-030 DRUM TUBE ASSY MILFa-T Ty 148

L~ 1 | M81-2260—-000 DRUM TUBE R FFosFa-7 R 1

L- 2 | M81-2261—000 DRUM TUBE L FoaFa-7 L 1

L- 3 | M40-0502-000 BOLT, setting drum Mooy b LB 2

L- 4 | 9NI~1000-003 LOCK NUT By 7%y b 2

L-03 | M40-5300-040 BLADE, 14 set F£IA M1 4 HA 148 ,{? é/§7Z--
L- 5 |M46=0525~002 | BLADE, M40OR F274 M4 0OR 7 |M8/0 f}?“?\-‘m“;j b 311/
L- 6 | M40=0505=002 | BLADE, M40L FAYA M4 0L 7 M&/mqﬁg% '
L- 7 | R14-0515-000 BOLT, setting blade VAN DL HAR 14 '

L- 8 | 9SW-1000-003 SPRING WASHER, 10| 33945 £10 14

L- 9 | 9NT-1000-003 NUT,M10 Fyb M10 14

V35V 2 TR RS2, 1%
+787 & SLzq62 ¢R)
&7 0563 B L)
v (TR
" ACCESSORY PARTS GROUP

AyEE| - FNO. s 5 % s H =
NO. CODE NO. PARTS NAME UNIT RI'ZIVIARKSl
M— 1 | M40-4411-000 | SPANNER,box 13Xx17 Ky IR A SF— 13X17 1
M— 2 | M40-4412-001 | WRENCH, box 17 Ky 2R vyF 17 1
M- 3 | M81-4428-001 | INSTRUCTION MANUAL | &% Y+ 1
M- 4 INSTRUCTION MANUAL | T¥v> hY-+y 1
M- 5 | FA2-1297 SPANNER, box Vb LY F 1
M- 6 | KN1-3001-AA @®DRIVER 27V NI4r3~ 1

M- 7 M26-1111-000 PIN, axle veYs Ev 1
M- 8 9RP-1023-003 R-PIN, 10 R~ 10 1
M- 9 M40-0502~000 BOLT, setting drum FMIaty b EAD 1
M-10 | 9NL~1000-003 LOCK NUT M10 my7Fy b MI1O 1
M-11 | 111-1530-001 | TOOL BAG ays sra A6 1




J0XFR e FSLO—49—MFE SRVY35VX
CROSS BLADE SHAFT<DRUN ROTOR GROUP

JRAXHAR e F5LhA0-49—BHE SRV3BVX
CROSS BLADE SHAFT<DRUN ROTOR GROUP

RaiE%|  3—FNO. 58 i % e #H B
NO. CODE NO. PARTS NAME UNIT REMARKS
V4V)j/7
N- 1 |M40-5125-000 CROSS BLADE SHAFT(L) |7mx® 2 (L) =~ -~— ... 1-|\M8/02F0d/ (&
N- 2 |M40-5126-000 CROSS BLADE SHAFT(R) |7zmx#% (R) . - - - -~ |- 1 |mE/p22|(70e/ CEY
N- 3 | 9BB-6009-002 BALL BEARING #6009 2RS| &—2~<7)>2 #6009 2RS 2
N- 4 | 9RS-4500-015 SNAP RING S-45 2Fu 7V S-45 2
N- 5 |M40-5131-000 SEAL,with shaft VI yFky—n 2
N- 6 |M40-5127-001 GEAR, cross gRR Fy¥-— 2
N- 7 |M40-5133-000 | RING,stop by Yo 2
N- 8 [90R-2500-004 O-RING onxzs 2
N- 9 | 9RS-2500-005 SNAP RING S-25 2Fo7 Jrs 8§-25 2
N-10 |M40-5132-001 SEAL, sponge ARV - 2
N-11 [M40-5128-000 WASHER, seal V= FHFE 2
N-12 |M40-5129-000 CAP Fpy T 2
Nj01 M40-5300-410 CROSS BLADE GSHEE’,gg,Y 7axfe={ Ty 1 | N13~N21
" N-13 [M81-0719-000 BLADE,M81 L F#R M81 L 1
N-14 [M81-0739-000, | BLADE,M81R F#N M81 R 1
N-15 |M40-0505-002 BLADE, M40 L >4 M40 L 1
N-16 |M40-0525-002 BLADE,M40 R >4 M40 R 1
N-17 [RO5-0312-000 BLADE, L benc -2k L 1
N-18 |RO5-0319-000 | BLADE,R benec - 2-g10 R 1
N-19 |M52-0724-000 BOLT, fitting blace JRe Ao b 6
N-20 |9SW~1000-003 SPRING WASHER ¢10 SAEYHR 610 6
N-21 |9NT-1000-003 | NUT Mi0 Fb M10 6
N-02 |M40-5300-420 DRUM ROTOR ASS’Y FIam-g— Tov 1 | N22~N25
N-22 |M40-5711-000 | DRUM ROTOR (L) FFam—s2- (L) 1
;A§7—23 M40-5712-000 | DRUM ROTOR (R) Foam—z— (R) 1
“N-24 |9NL-1000-003 |LOCK NUT, Mio mysFyb M10 2
N-25 |[M40-0502-000 BOLT, setting’ dram FZaty b Kb 2
N-03 |M40-5300-430 BLADE, 10 SHEETS ASS’Y | FFam—-2-32R1 08 Tvv 1 | N26~N30
N-26 |[M81-0719-000 BLADE, M81L >4/ M81 L 5
N-27 |M81-0739-000 BLADE, M81R +2/L M81 R
N-28 [R14-0515-000 BOLT,droot—small aHE AT FK 10
N-29 [9SW-1000-003 SPRING WASHER ¢10 SRPHE 610 10
N-30 [9NT-1000-003 |NUT, Mio Fuk M10 10
N-31 [M40-5134-000 O-RING A= 2




